Vision TM-LCD flat panel wall mount

TECHMOUNT UNIVERSAL
FLAT-SCREEN WALL MOUNT
SPECIFICATIONS
FITS ALL – BIG AND SMALL
STRONG MACHINED PARTS
Smart design means this set of
brackets can fit anything from a 15”
LCD to a huge 65” LCD screen. A
variety of screws are included to fit
different monitors.
High tolerance cast-alloy brackets
and milled thumbscrews slot
together neatly to give a secure fit.
ONE TOOL BRACKET
Unique thumb-screws mean no
screwdriver is required to attach
the bracket to the back of the flatscreen – just use your hand! You
just need one tool to attach the
brackets to the wall.
FASTEST INSTALLATION
EVER!
Vision has done away with the plate
which normally attaches to the
back of the screen cutting down the
unnecessary parts you pay for and
assembly time.
TEMPLATES INCLUDED
BOX DIMENSIONS
130 x 90 x 55mm
PACKAGED WEIGHT
0.5kg
Mildly sticky paper templates with
pre-printed VESA layouts assist with
positioning of brackets on the wall.
SAFE WORKING LOAD
SPIRIT LEVEL
COLOUR
4 x 12.5kg = 50kg
Vision includes a calibrated level to
help make sure everything is level.
Aluminium
CLOSE TO WALL
4 x M4×12 Thumb-screw Bolts
The TM-LCD holds the monitor a
mere 10mm away from the wall and
comes with wall attachment fixtures
for large and small monitors.
4 x M5×12 Thumb-screw Bolts
ACCESSORIES INCLUDED
4 x M6×14 Thumb-screw Bolts
4 x M8×16 Thumb-screw Bolts
4× ST8×50 Screws withM8 square
washers
4× RT expansion tube 6.5×45
4× ST4×25 Screws with M4 square
washers
4× RT expansive tube 4×30
1 x Large Paper Template
1 x Small Paper Template
1 x Spirit Level with plastic clip
OUTER CARTON QUANTITY
48
If you have any questions just ask Dave. He’s an
installer just like you and he’ll be happy to help.
Go to www.visionaudiovisual.com/askdave
installation:innovation
“
“
ASK DAVE...
WARRANTY
2-year return to base
ORDER PART CODE
TM-LCD [SAP:1932374]
www.visionaudiovisual.com